
24

22

25 26

27

5

13 10

17

3

2

1

4

16
7

6 8

9

19

15

14

18

21

11

12

20

95

92

93

90
89 

82

81

80

85

8679

94

87

76

77

91

88

9684
83

31

28

29

52

55

53

48

34

50

49

54

56

62

PARTS DIAGRAM
PONTOON 70 / HC
70 lbs Thrust 
24 Volt  42 Amps
52" Shaft

sleesch
Typewritten Text

sleesch
Typewritten Text
for use with "L" serial numbers

sleesch
Typewritten Text
2-year warranty



50
52
53
54
55
56
62
76
77
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
n

*98
*99

*100

n

1
2
3  
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
n

*24
*25
*26
*27
n

28
29
31
34
48
49

PA
R

TS
 LIS

T

* This item is part of an assembly. This item cannot be sold separately due to machining and /or assembly that is required. p/n 2274992     Rev. E   ECN 32003    2/10

In the U.S.A., replacement parts may be ordered directly from MINN KOTA Parts Dept.,  121 Power Drive, Mankato, Minnesota 56001. In Canada, parts may be ordered from any of the Canadian Authorized Service Centers shown on
the enclosed list. Be sure to provide the MODEL and SERIAL numbers of your motor when ordering parts. Please use the correct part numbers from the parts list. Payment for any parts ordered from the MINN KOTA parts department,
may be by cash, personal check, Discover Card, MasterCard or VISA. To order, call 1-800-227-6433 or FAX 1-800-527-4464.

2-100-119 ARMATURE ASSEMBLY 24V 3.625 
140-010 BEARING-BALL
788-015 RETAINING RING
2-200-005 CENTER HOUSING ASSEMBLY
2-300-139 BRUSH END HOUSING ASSEMBLY SPDCO 
2-400-101 PLAIN END HOUSING ASSEMBLY
144-049 BEARING- FLANGE   SERVICE ONLY
880-003 SEAL
880-006 SEAL-W/SHIELD
188-037 BRUSH ASSEMBLY [2.EA]
725-035 TUBE- BRUSH RETENTION 
738-036 BRUSH PLATE WITH HOLDER
975-040 SPRING- TORSION [2.EA]
337-036 GASKET
701-008 O-RING THRU BOLT [2.EA]
701-081 O-RING
830-007 #8-32 SCREW  [2.EA]
830-008 THRU BOLT 10-32X8.83 [2.EA]
990-067 WASHER- STEEL THRUST
990-070 WASHER-NYLATRON [2.EA]
2096039 MOTOR ASSEMBLY 24V F/W 3.625 5SPCO
2032068 TUBE- COMPOSITE-52"
1378131 PROPELLER KIT
2091160 PROPELLER- W/WEDGE 2 
2151726 WASHER- 5/16 SS
2053101 NUT-PROP NYLOC 
2092600 PIN-DRIVE   
2991715 PONTOON BRACKET ASSEMBLY
2261915 BRACKET, LEFT
2261916 BRACKET, RIGHT
2265689 DECAL, MINNKOTA [2 EA.]
2261727 BRACKET SPACER [2 EA.]
2263511 BOLT 3/8-16 X 4.0” [2 EA.]
2263114 NUT-NYLOCK JAM 3/8-16 [2 EA.]

2991829 HINGE-DOOR-KNOB ASSEMBLY
2261537 HINGE-DOOR SLEEVE [2 EA.]
2260905 KNOB-SOFT GRIP, L&D
2261728 WASHER-RETAINING 3/8”
2053415 SCREW #8-32 X 3/8” TRI [2 EA.]
2261732 WASHER #8, NYLON [2 EA.]
2264703 INSERT-THREADED
2060285 COVER-CONTROL BOX  
2265678 DECAL-COVER EDGE 70/H 
2302743 SPRING-DETENT HANDLE-TILT
2303412 SCREW-6-20 X 5/8 SELF TAP [6.EA] 
2033400 SCREW-10-24 X 1-3/4]
2013110 NUT-10-24 HEX (ZCP)
2011365 SCREW-COLLAR/NEW KNOB
2031520 COLLAR-DEPTH W/O INSERT
2062551 CONTROL BOX PLAS W/HAND 
2064028 SWITCH-FWD/REV 5SP
2990912 HANDLE ASSEMBLY-W/U-JOINT 5SP
2302742 SPRING-DETENT OFF  
2302745 SPRING-RELEASE BUTTON 
2303720 RELEASE BUTTON-HANDLE    
2060408 HANDLE-  TOP HALF
2060415 HANDLE-  LOWER HALF       
2303412 SCREW-6-20 X 5/8 SELF TAP [5.EA ]
2060005 BEARING-HANDLE PIVOT [2.EA ]
2090650 LEADWIRE -10 GA RINGS  
2020700 TERMINAL RING, 3/8’ [2.EA ]
2994838 BAG ASSEMBLY-BOLTS NUTS WASHERS
2263462 SCREW 1/4-20X2 SS [6.EA]
2261713 WASHER-1/4 FLAT 18-18 [6.EA]
2263103 NUT- 1/4-20 NYLOC-JAM [6.EA]

2888460 SEAL & ORING KIT

PA
R

TS
 LIS

T



RÉGLAGE DE LA PROFONDEUR:
• Saisir fermement l’arbre extérieur ou le boîtier de commande et l’im-
mobiliser.
• Desserrer le collier de serrage jusqu’à ce que l’arbre coulisse libre-
ment.
• Remonter ou abaisser le moteur à la profondeur voulue.
• Tourner le boîtier de commande sur la position voulue.
• Serrer le collier de serrage pour fixer le moteur en place. 

REMARQUE: Lors du réglage de la profondeur, s’assurer que le haut du moteur est immergé d’au moins 30 cm (12 in.) pour
éviter tout remous à la surface de l’eau. L’hélice doit être entièrement immergée.

RÉGLAGE DE LA DIRECTION:
• Régler le bouton de tension de direction pour obtenir une tension suffisante pour que le moteur pivote librement, tout en gar-

dant la position choisie sans devoir être tenu ou; Resserrer le bouton et verrouiller le moteur dans une position choisie au
préalable pour avoir les mains libres pour pêcher.

O
PER

ATIO
N

                          FO
N

C
TIO

N
N

EM
EN

T 
A

D
JU

STM
EN

TS                      R
ÉG

LA
G

E

5

W
IR

IN
G

 D
IA

G
R

A
M

          SC
H

ÉM
A

D
E C

Â
B

LA
G

E     

8

TILT TWIST TILLER:
These motors offer a choice of five forward and three reverse

speeds.
The speed control may be operated in either direction, forward or

reverse. Turn the tilt twist tiller handle counterclockwise from O
(off) to increase reverse speed and clockwise from O (off) to
increase forward speed. Thrust decreases as you approach O
from either direction. 

The twist grip tiller handle is shipped in the down position. Firmly
pull the handle up to the horizontal position. The handle has five
available positions: 45° down, horizontal, 15°, 30° and 45° tilted
up. The handle locks in the horizontal position, but can be tilted
down by pushing the release button located on the left underside
of the handle pivot.

BARRE DE COMMANDE INCLIN-
ABLE:
Ces moteurs comportent cinq march-

es avant et trois marches arrière.
La commande de vitesse est utilisée

dans les deux sens, marche avant
ou marche arrière. Tourner la
poignée de commande dans le
sens anti-horaire à partir de O
(arrêt) pour augmenter la vitesse
en marche arrière et dans le sens
horaire à partir de O (arrêt) pour

augmenter la vitesse en marche
avant. 

La barre de commande est livrée
abaissée. La tirer fermement à
l’horizontale. La poignée peut être
réglée sur cinq positions:  45° vers
le bas, horizontale, 15, 30 et 45°
vers le haut. Elle se verrouille à
l’horizontale mais peut être abais-
sée en appuyant sur le bouton de
déverrouillage situé sous le pivot
de la poignée.

HANDLE CONTROLS OFF/ON, STEERING, AND
FORWARD/REVERSE

LE MANCHE CONTRÔLE: ARRÊT/MARCHE, DIRECTION,
MARCHE AVANT/MARCHE ARRIÈRE.

RELEASE BUTTON

BOUTON DE RELÂCHE

12" Minimum depth
Profondeur de 12 in.
minimum

Steering Tension
Knob

Molette de réglage
de la tension de la

direction

Depth Setting
Knob
Bouton de
réglage de la
profondeur

DEPTH ADJUSTMENT:
• Firmly grasp the outer shaft or control head and hold it steady.
• Loosen depth setting knob until the shaft slides freely.
• Raise or lower the motor to the desired depth.
• Turn the motor control head to the desired position.
• Tighten depth setting knob to secure the motor in place. 

NOTE: When setting the depth be sure the top of the motor is sub-
merged at least 12" to avoid churning or agitation of surface water.
The propeller must be completely submerged.

STEERING ADJUSTMENT:
• Adjust steering tension knob to provide enough tension to allow
the motor to turn freely, yet remain in any position without being
held or; Tighten the knob and lock the motor in a preset position to
leave your hands free for fishing. 

12-24 VOLT 5 SPEED MODELS
MODÈLES 12-24 V INTERRUPTEUR

THIS IS AUNIVERSALMULTI-VOLTAGE DIAGRAM. DOUBLE CHECK YOUR MOTORS VOLTAGE FOR PROPER CONNECTIONS
CECI EST UN SCHÉMAÀ TENSION MULTIPLE UNIVERSEL. REVÉRIFIEZ LATENSION DE VOTRE MOTEUR POUR BIEN LE BRANCHER.

_

12v

24v

Pontoon 70 is 24-volt only!




